Pedal Assembly

22 « COATS Tire Changer


All Tool
Highlight


Pedal Assembly

Item | Part No. | Description

7 | 83018802 | PEDAL RETURN SPRING

8 | 87033745 | CLAMPS CONTROL PEDAL

9 | 83031104 | PEDAL UNIT PIN

10 | 84399864 | SEEGER RING D.12

11 | 84398274 | SELF-TAPPING SCREW 5,5x26
12 | 84399998 | WASHER

13 | 84399935 | SCREW 8X25

14 | 84399829 | WASHER

15 | 84399122 | TOOTHED WASHER 8,4x15x0,8
16 | 84399976 | NUT M8

17 | 82002444 | VALVE UNITWITHOUT PIN

18 | 83019466 | GTVALVE PIN

19 | 84199161 | PLUG 1/8”

20 | 84196214 | UNION 1/8”

21 | 84398783 | ELASTIC PIN D.4x24

27 | 84399300 | SCREW 6x12

28 | 84398415 | SCREW 8x50

29 | 84399900 | SELF-LOCKING NUT M8

31 | 83007598 | VALVE ROD

32 | 84399999 | SCREW 6x25

33 | 82037840 | SIGNAL CABLE - CROSSAGE
34 | 83001583 | DISTRIBUTION VALVE

35 | 84398999 | SELF-TAPPING SCREW 3,5x13
36 | 83001585 | FLANGE

37 | 84299000 | O-RING 9,8x3,85

38 | 83001584 | SPACER

39 | 83040945 | PEDAL BOX BASE

40 | 84299912 | CONNECTING ROD

41 | 84399894 | BELLEVILLE WASHER 8,2x18x1
42 | 83003094 | PIN

43 | 84399891 | SELF-TAPPING SCREW 2,9x6,5
aa | 84299910 | uBOLT

45 | 84299913 | DOUBLE CAM

46 | 84299911 | LEAF SPRING

48 | 82019557 | VALVE

49 | 83002442 | VALVE PIN

57 | 82134188 | PEDAL FOR INVERTER

59 | 82008125 | PEDAL CONTROL SPRING

60 | 83032471 | BRACKET

61 | 84593992 | CROUZET MICROSWITCH

62 | 83032472 | 1ST SPEED CAM

63 | 83032473 | SPACER

64 | 83032474 | 2ND SPEED CAM

65 | 84395156 | SCREWTCEIM 3x16

66 | 84396382 | SCREW 3x25

67 | 84399299 | SCREW 6x30

68 | 84399893 | SELF-LOCKING NUT M6

69 | 84395583 | SCREW M6x60

70 | 84395456 | NUTM6

73 | 84199843 | SILENCER OUTLET REGULATOR 1/8"
74 | 83007953 [ BUSH 18x12,5x21

76 | 83006879 | SPACER

77 | 84399946 | SCREW 8x16

COATS Tire Changer * 23


All Tool
Highlight

All Tool
Highlight

All Tool
Highlight


